Liste des pieces de rechange

Spare parts list 6720620428
(2020/02)

SOLTIS CONDENS ELSC
SOLTIS CONDENS ELSCR

8718693716.00]

e.l.m. leblanc
Groupe Bosch

2222222222



12/02/2020 2
6720620428



[de] Wichtige Hinweise zur Installation/Montage

Die Installation/Montage muss durch eine fiir die Arbeiten zuge-
lassene Fachkraft unter Beachtung der geltenden Vorschriften
erfolgen.

[en] Important notes on installation/assembly

The installation/assembly must be carried out by a professional
who is authorised to do the work, and with due regard to the
relevant regulations.

[fr] Instructions importantes pour P'installation/le montage

Linstallation/le montage doit étre effectué(e) par un spécialiste
qualifié pour les opérations concernées et dans le respect des
prescriptions applicables.

[bg] BaxkHu ykazaHus BbB Bpb3Ka € MHCTaaumATa/MOHTaXa
WHCTanauuATa/MOHTaXKbT TPAGBa fa Ce U3BbpLUBA OT JINLEH3MPaH
3a paboTuTe cneuVanicT B CbOTBETCTBUE C NPUIIOKNMUTE
pasnopendu.

[cs] Dilezité pokyny k instalaci/montazi

Instalaci/monté&z musf pfi dodrZeni platnych pfedpist provést
odborny pracovnik s pfislushym opravnénim pro tyto préce.

[da] Vigtige anvisninger til installationen/monteringen
Installationen/monteringen skal foretages af en godkendt installa-
ter under overholdelse af de geeldende forskrifter.

[el] Znuavrikég unodeigeig yia Ty eykataotaon/cuvapUoldynon
H eykatéotaon/cuvappoAdynon npénel va npayparomnoleltal and
€€0ual080TNEVO YL TIC EPYACIEC AUTEC TEXVIKO TTPOCWTIKG, TO
onoio Oa npémnel va povTilel WoTe va TnPouvTal oL IoXUOUCEG
Sarateic.

[es] Indicaciones importantes para instalacién/montaje
La instalacién/el montaje lo debe realizar personal especializado
autorizado para los trabajos, respetando las prescripciones vigen-
tes.

[et] Olulised juhised paigaldamiseks/montaaZiks

Paigaldamist/montaazi tohib labi viia selleks volitusi omav
spetsialist, arvestades kehtivaid néudeid.

[fl] Belangrijke aanwijzingen betreffende de installatie/montage

De installatie/montage moet worden uitgevoerd door een voor de
werkzaamheden geautoriseerde installateur. Hij moet rekening
houden met de geldende voorschriften.

[fi] Tarkeitd asennus- ja kokoonpano-ohjeita

Naihin toihin hyvaksytyn ammattiasentajan pitda suorittaa asen-
nus- ja kokoonpanoty6t voimassa olevien maardysten mukaisesti.
[hu] Fontos tudnivaldk az installildshoz/szereléshez

Az installalast/szerelést egy, a munkakra felhatalmazott
szakembernek kell végeznie, az érvényes elbirasok
figyelembevételével.

[it] Avvertenze importanti per l'installazione/il montaggio

L'installazione/il montaggio deve aver luogo ad opera di una ditta
specializzata ed autorizzata in osservanza delle disposizioni
vigenti.

[he] 8603369360 8omomgdgdo obliGsmsgoobmgol/dmbgsgobsmzol
0BLGS305/0mb 3370 MBS §sbbmME0gmEaL LadmBsmgdolmgol sdggdwmwo

335080307)M0 396Lmbswols dogM, dmgddgwo 9bsfigols sggoom.

[it] Svarbios instaliavimo ir (arba) montavimo nuorodos

Instaliuoti ir montuoti, laikantis galiojanciy taisykliy, leidziama
kvalifikuotiems specialistams, kurie buvo jgalioti Siems darbams
atlikti.

12/02/2020

[Iv] Svarigi noradijumi par iekartas uzstadi$§anu / montazu
lekartas uzstadisanu/montazu ir javeic specializétam sertifictam
specidlistam, ievérojot spéka eso$os noteikumus.

[nl] Belangrijke aanwijzingen betreffende de installatie/montage

De installatie/montage moet worden uitgevoerd door een voor de
werkzaamheden geautoriseerde installateur rekening houdend
met de geldende voorschriften.

[no] Viktig informasjon om installasjon/montering
Installasjonen/monteringen skal gjennomferes av autoriserte
installaterer, og gjeldende forskrifter skal fglges.

[pl]l Wazne wskazdéwki dotyczace instalacji/montazu
Instalacja/montaz musza by¢ wykonane przez uprawnionego

do tego rodzaju prac specjaliste przy zachowaniu obowigzujacych
przepiséw.

[pt] IndicacSes importantes relativas a instalagio/montagem

A instalagdo/montagem deve ser efetuada por um técnico espe-
cializado com qualificagbes para estes trabalhos, tendo em aten-
¢éo os regulamentos em vigor.

[ro] Indicatii importante privind instalarea/montajul

Instalarea/montajul trebuierealizate de citre un specialistautorizat
pentru lucrérile respective, respectandu-se prescriptiile valabile.

[ru] BakHble YKazaHuA no ﬂOAKﬂIOHeHVIIO/MOHTa)Ky

HOAKHIOLIeHVIe/MOHTa)K AOMKHbI BbINOMHATL Cneyannctbl,
uMelmne oonyck K BbINOJIHEHUIO TaKUX pa60T, npmn COGHIOHEHVIVI
[EeNCTBYIOLMX HOPM M NpaBui.

[sk] DdleZité pokyny tykajice sa instalacie/montaze
Instaldciu/montaZ musf realizovat odbornik s opravnenim na
vykon tychto prac, pricom musi dodrZovat platné predpisy.
[sl] Pomembni napotki za namestitev/montazo
Namestitev/montazo mora izvesti strokovnjak, pristojen za
tovrstna dela, ob uposte vanju veljavnih predpisov.

[sr] Vazna uputstva za ugradnju i montazu

Ugradnju i montazu moraju da obave samo strucna lica ovlas¢ena
za izvodenje takvih radova koja ¢e postovati vazece propise.

[sv] Viktiga anvisningar for installation/montering

Installationen/monteringen maste utforas av en behorig och fack-

kunnig person enligt géllande féreskrifter.

[tr] Kurulum/Montaj ile ilgili 6nemli uyarilar

Kurulum/Montaj ¢aligmalari sadece yetkili bayiler tarafindan

asagida belirtilen talimatlar dikkate alinarak yapilmalidir.

[uk] Baxnusi BKasiskm o0 YCTaHOBKW/MOHTaXY

YcTaHOBKY/MOHTaX MaloTb 3ilicHIoBaTU daxisLyi, Lo MaloTb AO3BIN

Ha NpoBegdeHHs Lux pobiT, i3 OTPMMaHHA UMHHUX NPUMNUCIB.

[zh] REFEHEERT

DA R S B AT AR IR AR ) Tl A A DG AT 22 3%

areailifus Al Lala ciliadia [ar]

Aabdl 30 0 Bled ya pa cJaally al 7 jas pacadto 3 e preatllfoak 3 24 of Ging

Sl gafipunad & 2 pgea i 53 [fa]

Sl a3 cyinan 5 el IS ol aladl 4y Slaa 48 (o A a (935 Jau i oy 38 gafcal

Ll aladt dda g ya 5 e 4y

6720620428



Liste des pieces de rechange
Spare parts list

13

8718693602, 001

boitier
Casing

1

SOLTIS CONDENS ELSC
SOLTIS CONDENS ELSCR

12/02/2020

6720620428




Pos |Dénomination S-Nr Numéro de commande |Typegaz | & | 8 | & Remarques
Description Ordering no. Gas type E § g Remarks
1 |Plateau Assemblée base 8716 117 298 HEnE
2 |pied M8 8716 117 299 H EHE
3 |Ecrou M8 avec bride 87186823320 HEnE
4 |Case panneau latéral Assemblée LH Bleu 8716 117 559 LR AR |
5 |Case panneau latéral Assemblée RH 8716 117 560 RN
6 |vis (10x) M5x10 29144114200 H EHE
7 |Cas porte intérieure 8 716 117 302 HEnE
8 |Vis M5x20mm 8716 117 397 HE N
9 |Top Case Blue Panel Assemblée 8716 117 561 H NN
10 |Vis (10x) 29106114240 H EHE
11 |Cas du panneau avant Assemblée 8716 117 917 H E N
12 |Pen M4 (1x) 87134070210 RN
13 |signe de marque ELM 87111550950 HEN
14 |joint de porte 8716 117 305 HEn
15 |support hydraulique 8716 117 308 HEN
16 |Tuyau plaque d'étanchéité 8716 117 309 HEN
17 |VIS DE FIXATION 4,8X13 (10X) 29106124320 H E N

SOLTIS CONDENS ELSC
SOLTIS CONDENS ELSCR

boitier
Casing

12/02/2020

6720620428




Liste des pieces de rechange

Spare parts list

34

T33

32

29

N .

(- : —.

9 T
-\

SOLTIS CONDENS ELSC
SOLTIS CONDENS ELSCR

Brdleur / échangeur de chaleur

Burner/Heat Exchanger

2




Pos |Dénomination S-Nr Numéro de commande |Typegaz | & | 8 | & Remarques
Description Ordering no. Gas type E § g Remarks

1 |Echangeur thermique WB5 8716 117 322 LN |

1 |Heat exchanger WB5 8716 117 323 u
2 |Coupe tirage antirefouleur 8 716 119 320 HEnE
3 |Joint 8716 117 324 HEN
4 |Joint de braleur 8711004 168 0 H E N
5 |Brdleur 8 718 006 658 0 HEN
6 |Ventilateur PEBM D130 AC230 50 056W PWM 8 716 117 325 | AN |

6 |VENTILATEUR P EBM D128 AC230 50 092W PWM 8716 117 326 | |
7 |Joint 8 737 709 314 HE N
8 |Couvercle 8715406 318 0 HE N
9 |Joint de fixation 8710 305297 0 H E N
10 |Joint de fixation 8 710 305 296 0 RN
11 |Support Cell chaleur Fixation 8716 117 328 HEN
12 |Vis DIN 967-M6x10-4.8-Z 8716 117 329 RN
13 |Jeu d’électrodes 8718 664 301 0 HEN
14 |Joint 8710 103 1530 RN
15 |Rondelle (10x) 8 710 100 190 0 HE N
16 |Couvercle 8 711 000 262 0 HEn
17 |Vis TOLE H M6x25 8.8 8 716 117 330 HE N
18 |Limiteur de température 8 710 506 267 0 HEn
19 |Ecrou 87133011140 H E N
20 |[FIXATION NTC WB5 8716 117 331 H E N
21 |Limiteur de température 8722 963 858 0 HEN
22 |SONDE WB6 8716 117 332 H E N
23 |Joint torique (10x) 87228801750 |
24 | Trappe de visite 8 710 506 279 0 u
25 |Vis M4x8 29144114120 |
26 |FIXATION DE VENTILATEUR 8716 117 333 u
27 |Jeu de vis 8716 117 338 |

27 |Jeu de vis 8716 117 339 LR
28 |Adaptateur 8716 117 334 HE N
29 |Joint @80mm 8711004 2320 RN
30 |Joint 8711004 2780 HE N
31 |Tuyau d’évacuation gaz 8 715 505 861 0 HE N
32 |Raccordement ventouse 8 710 735296 0 HE N
33 |Ecrou 4,8mm (10x) 8710609 0150 RN
34 |Vis ST 4,8 x30 87134030390 HE N
35 |Restriction de débit 8 710 100 209 0 LR
36 |IRESONATEUR 8716 117 337 ]

SOLTIS CONDENS ELSC
SOLTIS CONDENS ELSCR

Brdleur / échangeur de chaleur

Burner/Heat Exchanger

12/02/2020

6720620428




Liste des pieces de rechange
Spare parts list

8/186936006

4

Valve de gaz
Gas Valve

SOLTIS CONDENS ELSC
SOLTIS CONDENS ELSCR

12/02/2020

6720620428




Dénomination
Description

S-Nr

Numéro de commande
Ordering no.

Type gaz
Gas type

Remarques
Remarks

1 |VANNE DE GAZ - SIT 848 230V 8716 117 344 HE N
1 |Boitier gaz SAV 8716 118 348 HE N
2 |Tuyau Assemblée Haute gaz 8716 117 345 HEnE
5 |O-ring (10x) 8 700 205 001 0 EEnm
6 |Plomb (x10) 87123050920 H NN
7 |Joint 12x3 (10x) 8 710 205089 0 H RN
8 |Ecrou 87133011170 H E N
9 |Vis M4X6 (10x) 2914 411 4240 H RN
10 |Limiteur d'air 8 710505 2100 |
10 |Limiteur d'air 8 710 505 2120 u

10 |Limiteur d"air 8718220416 0 |

11 |Tube 8716 119 381 LBl |
12 |Capot de protection (10x) 8 710 506 161 0 HEN
13 |Vanne a menbrane 8716 119 295 RN
14 |TUYAUTERIE GAZ INFERIEUR 8716 117 349 HE N
14 |Tube gaz bas SAV 8 716 118 350 HE N
15 |Joints 18,3x24,3 (10x) 87101031610 HE N
15 |Joint 8718 600 34A 0 RN
16 |Epingle (10x) 8 714 606 002 0 HE N

SOLTIS CONDENS ELSC
SOLTIS CONDENS ELSCR

Valve de gaz
Gas Valve

12/02/2020

6720620428




Liste des pieces de rechange
Spare parts list

20

!/////17

8718693637

Assemblée hydraulique
5 Hydraulics Assembly

A

SOLTIS CONDENS ELSC
SOLTIS CONDENS ELSCR

10

2222222222




Dénomination
Description

S-Nr

Numéro de commande
Ordering no.

Type gaz
Gas type

Remarques
Remarks

&
1 |piége a condensats 8716 117 365 u
2 |Sachet de joints (10x) 8710103 1540 u
3 |Sachet de joints (10x) 8710103 1540 u
4 |Capot de protection 8 710 506 202 0 u
5 |JOINT DE PIEGE A CONDENSAT 8716 117 366 n
6 |Tuyau 8 710 703 200 0 |
7 |Vis 4,2x9,5 (10x) 29106124240 |
8 |tuyau de retour 8716 117 367 u
9 |O-ring (10x) 8710205 0850 |
10 |Coude 8 716 106 499 0 |
11 |Tuyau Assemblée Retour & SE régulier 8716 117 368 u
12 |Soupape de sécurité 3bar 8716 117 369 u
13 |Epingle 18 mm (10x) 8718 684 699 0 |
14 |Manometre 8716 117 370 u
15 |GUIDE ATTACHE CAPILLAIRE 8716 117 033 u
16 |Clip de verrouillage 8718 663 229 0 u
17 |O-Ring 6,00x2,50 WRAS/KTW (1x) 8716 116 074 0 u
18 |Joint torique 15,54x2,62 8716 1408050 u
19 (Clip (10x) 8711 200 024 0 |
20 |Hydraulique Assemblée tuyau de débit 8716 117 371 u
21 |Tuyau WB5 Outlet 8716 117 372 |
22 |FLUX DE TUYAUTERIE 8716 117 373 u
23 |Joint 1" (10x) 8 710 103 046 0 [
24 |Epingle (10x) 8 714 606 002 0 u

SOLTIS CONDENS ELSC
SOLTIS CONDENS ELSCR

Assemblée hydraulique
Hydraulics Assembly

S5A

12/02/2020

11

6720620428




Liste des pieces de rechange
Spare parts list

8/18693607/

5
B

Assemblée hydraulique
Hydraulics Assembly

SOLTIS CONDENS ELSC
SOLTIS CONDENS ELSCR

12

2222222222




Dénomination
Description

S-Nr

Numéro de commande
Ordering no.

Type gaz
Gas type

Remarques
Remarks

1 |piége a condensats 8716 117 365 LN |
2 |Sachet de joints (10x) 8710103 1540 H
3 |Sachet de joints (10x) 8710103 1540 L N |
4 |Capot de protection 8 710 506 202 0 H
5 |JOINT DE PIEGE A CONDENSAT 8716 117 366 .
6 |Tuyau 8 710 703 200 0 LB |
7 |Vis 4,2x9,5 (10x) 29106124240 L BN |
8 |Tuyau Haute-retour 8716 117 386 LB |
9 |O-ring (10x) 8710 2050850 L BN |
10 |Coude 8 716 106 499 0 | BN |
11 |Soupape de sécurité 3bar 8716 117 369 LN |
12 |Epingle 18 mm (10x) 8 718 684 699 0 LR
13 |Manometre 8716 117 370 LN |
14 |GUIDE ATTACHE CAPILLAIRE 8716 117 033 LB |
15 |Clip de verrouillage 8718 663 229 0 LN |
16 |O-Ring 6,00x2,50 WRAS/KTW (1x) 8716 116 074 0 .
17 |Joint torique 15,54x2,62 8 716 140 805 0 L N |
18 |Clip (10x) 8 711 200 024 0 LN
19 |Hydraulique Assemblée tuyau de débit 8716 117 371 LB |
20 |Tuyau WBS5 Outlet 8716 117 372 H
21 |FLUX DE TUYAUTERIE 8716 117 373 nn
22 |Joint 1" (10x) 8710103 046 0 LN |
23 |Epingle (10x) 8 714 606 002 0 L N |
24 |Circulateur UPM 15-70CHG 87182217280 LB |
25 |Raccorden T 8716 117 396 LN |
26 |Bouchon (5x) 87182224780 LN |
27 |Joint torique 12.5x3 WRAS / KTW (10x) 8 716 107 4370 LB |
28 |Colle Lavuse 19.9mm 8716 1122590 LN |
29 |Joint torique 23x4 (10x) 8716 7713530 L N |
30 |Clip 8716 106 438 0 LN |
31 |Couvercle Robinet 8718 2253740 LN |
32 |Clip 8716 106 432 0 LRl
33 |Joint d'etancheite Sek WU 15mm 8 716 106 4350 LN
34 \PROTECTION 87113048350 LB |
35 |Plug Blanking Assembly 8716 109 364 0 L N |
36 | Tampon en caoutchouc 8 716 106 4250 LB |
37 |Bouchon 8 716 106 567 0 L N |
38 |Joint torique 16x3 EPDM (10x) 8 716 107 436 0 LN
39 |Joint de fixation 8 716 106 8150 L N |
40 |Tuyau de retour CH 8716 117 376 LN
41 |UNITEE DE VANNE 8716 117 377 | BN |
42 |Vis M5x32 87167716870 L BN |
43 |Moteur Distributeur 8716 119 420 H
44 |Tube 8716 119 452 L BN |

SOLTIS CONDENS ELSC
SOLTIS CONDENS ELSCR

Assemblée hydraulique
Hydraulics Assembly

5B

12/02/2020

13

6720620428




Liste des pieces de rechange
Spare parts list

NOTE: [TEM 4 CABLE [GNITION NOT SHOWN

8718693634

6

Assemblée électrique
Electrical Assembly

SOLTIS CONDENS ELSC
SOLTIS CONDENS ELSCR

12/02/2020

14

6720620428




Pos |Dénomination S-Nr Numéro de commande |Typegaz | & | 8 | & Remarques
Description Ordering no. Gas type E § g Remarks
1 |Harnais basse tension réguliére 8716 117 378 u
1 |Harnais basse tension 8716 117 387 H
2 |COUVERTURE 8718 601 44A 0 HE N
3 |COUVERTURE 8718 601 42A 0 H E N
4 |FAISCEAU ELECTRODES GB072 14-24(K) 8716 0134340 LR AR
5 |Harnais haute tension réguliére 8716 117 379 u
5 |Harnais haute tension 8716 117 388 LN |
6 |BOITE DE CONTROLE CUS GARNITURE BASSE 8716 117 563 H E N
7 |Borne de connexion 3-pol N/L orange 8714 404 404 0 o EN
8 |Borne de connexion 2-pol rouge (5x) 8 744 404 092 0 LR AR |
9 |Borne de connexion 2-pol gris (5x) 8744 404 0910 o EN
10 |Borne de connexion 2-pol orange (5x) 8 744 404 088 0 LR AR |
11 |Borne de connexion 3-pol N/L gris 8 714 404 407 0 H NN
12 |Borne de connexion 2-pol brun (5x) 8744 404 0930 RN
13 |Borne de connexion 2-pol vert (5x) 8 744 404 090 0 HE N
14 |Borne de connexion 3-pol N/L blanc 8714 404 402 0 H NN
15 |Borne de connexion 3-pol N/L violet 8714 404 403 0 RN
16 |Borne de connexion 2-pol bleu (5x) 8744 404 089 0 RN
17 |Borne de connexion 3-pol N/L vert 8 714 404 408 0 HE N
18 |Coquille 8716 117 569 RN
19 |Transformateur d'allumage 8718 688 0150 HEN
20 |FICHE DE CODAGE 42NG 8716 117 566 u
20 |FICHE DE CODAGE 16 NG 8716 117 567 ]
20 |FICHE DE CODAGE 30 NG 8716 117 568 u
21 |FIXAT. BOITIER COMMANDE GAUCHE 8 716 117 306 LR AR
22 |FIXATION BOITIER DE COMMANDE DROITE 8 716 117 307 H E N
23 |vis (10x) M5x10 29144114200 HE N
24 |Vis M5x10 29124511520 RN
25 |COUVERTURE 8 718 601 45A 0 HE N
26 |céble d'alimentation 8716 117 915 RN
27 |Connecteur 8716 119 293 HE N
Limiteur de température 8722 963 858 0 RN

SOLTIS CONDENS ELSC
SOLTIS CONDENS ELSCR

Assemblée électrique
Electrical Assembly

12/02/2020

15

6720620428




Liste des traductions
List of translations

Pos

Description

Element of construction

Tray Base Assembly

Foot M8

Nut M8 with flange

Case Side Panel LH Assembly

Case Side Panel RH Assembly

screw (10x) M5x10

Case Inner Door

Screw M5x20mm

O O NO|O|~WINIFP|F

Case Top Panel Assembly

=
o

Screw (10x)

=
[

Case Front Panel Assembly

=
N

Shape Screw M4 (1x) packed

=
w

Trademark ELM

=
S

Seal Door

=
[é)]

Support Hydraulic

=
]

Pipe Sealing Plate

=
~

Screw tapping no10 x 13 pan head (10x)

Element of construction

Heat_exchanger WB5

Flue Gas Collector

Seal

Burner sealing

Burner

Fan PEBM D130 AC230 50 056W PWM HB M UB

Fan P EBM D128 AC230 50 092w PWM MC M UB

Washer

Cover

O O NO|O|O | WINIFL|N

Fixing bolt

=
o

Fixing set

=
[

Bracket Heat Cell Fixing

=
N

Screw DIN 967-M6x10-4.8-Z

=
w

Set of electrodes

=
i

Sealing

=
(&)

Clip (10x)

=
]

Cover

=
~

Screw - Combination M6x25 8.8

=
[ee]

Temperature limiter assy

=
©

Nut

N
o

Bracket NTC WB5

N
[y

Temperature limiter

N
N

Sensor NTC- Control Stat

N
w

O-ring (10x)

N
i

Connecting flange

N
(&)

Screw M4x8

N
[«2)

Bracket fan

N
~

Screw Set

N
[ee]

Adaptor

N
©

Washer @80mm

w
o

Seal

w
-

Flue gas duct

w
N

Exhaust pipe union

w
w

Nut 4,8mm (10x)

w
B

SCREW 4.8 X 30mm Set of 3

w
)]

Throttle disc

w
)]

Resonator

12/02/2020 1 6

6720620428




Liste des traductions
List of translations

Pos

Description

Element of construction

Gas_valve - SIT 848 230V HNBR

Gas_valve Spare

Pipe Gas Upper Assembly

O-ring (10x)

Lead seal (10x)

O-Ring 12x3 (10x)

Unit Union

© 0NN P~

Screw M4x6 Taptite ZC PL P/H (10X)

=
o

Air limiter

=
[N

Pipe

=
N

Protective cap (10x)

=
w

Diaphragm Valve

=
S

Pipe Gas Lower

=
S

Pipe Gas Lower Spare

=
[é)]

Washer 18,3x24,3 (10x)

=
[¢)]

Gasket Gas_valve

=
]

Wireform spring (10x)

[$2]
>

Element of construction

Trap Condensate

Washer set

Washer set

Protective cap

Seal Condensate Trap

hose

Screw DIN7981 4,2x9,5 (10x)

Pipe Return

© o NoO|O |~ WIN|F

O-ring

=
o

Elbow flow pipe

=
[

Pipe Assembly Return to HE Regular

=
N

Valve PRV - plastic

=
w

Clip Wire 18mm (10x)

=
i

Gauge Plastic Capillary

=
[&)]

Clip Capillary Guide

=
]

Spring Locking 10mm

=
~

0O-Ring 6,00x2,50 WRAS/KTW (1x)

=
[ee]

O-ring 15,54x2,62

=
©

Clip (10x)

N
o

Hydraulic Flow Pipe Assembly

N
[y

Pipe WB5 Outlet

N
N

Pipe Flow

N
w

Washer 1" (10x)

N
i

Wireform spring (10x)

[¢)]
w

Element of construction

Trap Condensate

Washer set

Washer set

Protective cap

Seal Condensate Trap

hose

Screw DIN7981 4,2x9,5 (10x)

Pipe Upper Return

© O NOO|0 | WIN|F

O-ring

=
o

Elbow flow pipe

=
[

Valve PRV - plastic

=
N

Clip Wire 18mm (10x)

=
w

Gauge Plastic Capillary

12/02/2020 1 7

6720620428




Liste des traductions
List of translations

Pos

Description

Clip Capillary Guide

Spring Locking 10mm

O-Ring 6,00x2,50 WRAS/KTW (1x)

O-ring 15,54x2,62

Clip (10x)

Hydraulic Flow Pipe Assembly

Pipe WB5 Outlet

Pipe Flow

Washer 1" (10x)

Wireform spring (10x)

Pump UPM 15-70CHG

Tee

Stopper (5x)

O-ring 12.5x3 WRAS / KTW (10x)

Washer Bonded 19.9mm (10X)

O-ring 23x4 (x10)

SAFETY PUMP CLIP

Cover Valve

SAFETY CLIP INLET ADAPTER

Seal 15mm

Shield

Plug Blanking Assembly

RUBBER BUSHING

Plug

O-ring 16x3 EPDM (10x)

Screw & washer assembly m5 x 55

Pipe Return CH

Valve unity

SCREW M5X32

Motor Diverter Valve

Pipe DHW Return

Element of construction

Harness Low Voltage Regular

Harness Low Voltage

Cover

Cover

Igniter sensor cable

Harness High Voltage Regular

Harness High Voltage

Control_box CUS Trim Low

connecting terminal 3-pol N/L orange

connecting terminal 2-pol red (5x)

O o NOOO| | WINIFP|IFP|O

connecting terminal 2-pol grey (5x)

=
o

connecting terminal 2-pol orange (5x)

=
[

connecting terminal 3-pol N/L grey

=
N

connecting terminal 2-pol brown (5x)

=
w

connecting terminal 2-pol green (5x)

=
i

connecting terminal 3-pol N/L white

=
[&)]

connecting terminal 3-pol N/L violet

=
]

connecting terminal 2-pol blue (5x)

=
~

connecting terminal 3-pol N/L green

=
(o]

Strain Relief

=
©

Transformer Ignition

N
o

Code_Plug 42NG

N
o

Code_Plug 16 NG

N
o

Code_Plug 30 NG

N
[y

Bracket Control Box Left

12/02/2020 1 8

6720620428




Liste des traductions
List of translations

Pos

Description

22

Bracket Control Box Right

23

screw (10x) M5x10

24

Screw M5 x 10 Pan Head Pozi ZP

25

Cover

26

Cable Mains

27

Plug

Temperature limiter

12/02/2020

19

6720620428




Types de chaudieres
Types of appliances

Chaudiere
Appliance

Numéro de commande
Ordering no.

Pays
Country

S-Nr.
S-Nr.

Remarques
Remarks

Soltis condens ELSC 16 7 731 600 035 France
Soltis condens ELSC 30 7 731 600 036 France
Soltis condens ELSCR 42 7 731 600 037 France

12/02/2020

20

6720620428




e.l.m. leblanc - siége social et usine :
124, 126 rue de Stalingrad - F-93711 Drancy Cedex

0 820 00 4000 Fracihieiile] |
01431173 20 J04

www.elmleblanc.fr

e.l.m. leblanc

el.m. leblanc et son logo sont des marques déposées de Robert Bosch GmbH Stuttgart, Allemagne.

12/02/2020

Une équipe technique de spécialistes répond
en direct a toutes vos questions :
du lundi au vendredide8h a 17 h 30.

21

La passion du service et du confort

6720620428



